



FIREPROOFING DENSITY SAMPLE
TEST STANDARD: ASTM E605

PROJECT NAME _____	INSPECTION FIRM OR CLIENT _____
PROJECT ADDRESS _____	INSPECTOR'S NAME _____
_____	INSPECTORS LICENSE # _____
PERMIT NUMBER _____	FIELD IDENTIFICATON _____

DATE SAMPLED	
CONTRACTOR	
ENGINEER	
MANUFACTURER / PRODUCT NAME / ESR NO.	
SPECIMENS MADE BY	
NUMBER OF SAMPLES RECEIVED	
NUMBER OF TESTS PERFORMED	
SPECIMEN ID	
NOTES	

DENSITY TEST DATA

DATE SPECIMEN RECEIVED	
REPORT DATE	
TECHNICIAN NAME	
EQUIPMENT USED	

SPECIMEN ID	LOCATION IN BUILDING	INITIAL WEIGHT - GRAMS	DATE & TIME	DRIED WEIGHT- GRAMS	VOLUME/DISPLACED BEADS	DENSITY	PASS / FAIL
Average Density							

(1) Volume of sample dried cm³ (equal to the volume of beads displaced by the sample).

(2) Constant weight of dried material.

(3) Density = (Weight x 62.43) / Volume